WHEELS

PART QUANTITY
GROUP NO. NAME, and PART DESCRIPTION NUMBER F47  FATC  KI0O
16.030 - SPARE WHEEL MOUNTING BRACKET
B e L e ot e e al= ale FaTels afalalelnlels infain fufn ats ol e|nlale Llele]ele s asn o alula s)s (&l . 200543 1 1 1
Bolt, 1/4" - 20 x 5/8" Hx, Hd. .,eeuvmsrecanaanas e (elelete s 257 2 2 2
Flatwasher, 1/4" L. sasscsesasesrnnarsasnssssnannas elaks 344 2 2 2
Lockwasher, 1/4" Med. ...eeveuvcron- oy e Yelaratas latatats e tatgeln 180 2 2 2
Hut’ 1_."’4“ -ED I-Ix- w d kR R R R R FEFERFEFEEE S EEE R L 203 2 z 2
Elamp L IR L B RE BE BB B BE BE B BN B BN BE R BN B B UM B BE BN BN B N B B L R BN BN CBE RE B CEE R B B B R B R L R L EDDE"i& 1 l 1
I AT O L TR e SR Sl e e e S 437 1 1 1
FRAME
17,000 - FRAME
Frﬂme @k R R Ea AW U S I I R L E R R IR R I I I YRR TR R BB B BB SR B B EHGHBG 1 1 1
17.010 - FRAME CROSSMEMEER NO, 2
Crossmember, used up to Serial F47=1697, K100-1834 ..sss4.. 202763 1 - 1
Crossmember, used after Serial F47-1697, K100-1834 ........ 200981 1 1 1
BOT L, 5/16 g g i/ 2 i For S H e o o o (oo o oo im e e o ot d44 8 B 8
Lockwasher, 5/16" Med. cuwvarssccrrassascarsasnsnnnnnsss 240 8 a8 &
Nak, S/LG" = Bd X, umimmennansessenennsns saalssasesnsses 159 8 -] 8
17.020 - FRONT SHOCK ABSORBER SUFPORT :
Support, used up to Serial F47-1602, K100-1604 .......v.... 202587 2 - 2
Support, used after Serinl F47-1602, K100-1604 ,...cccecces 202588 2 2 2
SHEET METAL—FENDERS, HOOD, DUST PANS, ETC,
18.000 - FRONT FENDER
Fandar i {rhEres. Suedqs fogs nea o geao. 110 - F e e ... 200607 1 1 -
Fender, Left ....:. I I e 200608 1 1 -
Fender, Right cveecevesaesas alalalats: alalalnlafetalalalals o als aialtalule n alnin]stslel Ra QLo 0T - - 1
Fendar, Laft .....iicicicanscnasssssracsaassnnncascnsssnnsns 2S0TBO2 - - 1
Flatwasher, 5/16" LE. eceeassass ot wla e w0 300 14 14 14
Lockwasher, 5/16" Med, ........ to Body Pillarf......-.- 240 14 14 14
Mut, 5/16" = I8 HX. «vaasacsnsn ate e s 205 14 14 14
Lockwasher, 5/16" Med, ........ A e * ........ 240 4 4 4
Ry B = Y TR Boaoocto00s } g SLLEC N S 189 4 4 4
Bolt, 518" - 18 x 11/16" Hx. Hd., ., 1 o 397 a2 o o
Flatwasher, 5/16" Sm. ........eeecesfp _t? o A 225 g GRS o Rl
Lockwasher, 5/16" Med. suveeeesecans it L) Y 240 2 2 2
Bolt, 1/4" - 20 x 1/2" Hx, Hd, .....ccna- Fele eizte 179 12 12 12
Bolt, 1/4" - 20 x 1/2" Truss Hd. ....... to & nlatelels 398 2 2 B
Flatwasher, 1/4" Sm, vassess fRRAIALOD] 0 0 as v 243 12 12 12
Lockwasher, 1/4" Med. .oasscsnrsassnsnas| Grille |ecessa 120 14 14 14
Nut, lfd“ = AIAHT . o alaiaisaisle st sae atale aaaa s 0 e wb e oL A 203 14 14 14
Bolt, 5/16" - 18 x 11/16" Hx. Hd. ... eTetate 397 8 8 B
Flatwasher; T/16" Lg. -csee-ss H14E ala Bt e to SaTal e 319 8 =] 8
Flatwasher, 5/16" LE. sscevsevaauunes Splash Shield|.... 300 B 3 8
Lockwasher, 5/18" Med., .i.evesvsanaas PP 240 B a3 8
Anti-Squeak, (to Body Plllar)......ccueurennassasnsnnarassas 201806 14 14 14
Anti-Squeak, (to Splash Shield)..vieuuas AR = L £ &2 10 2 2 2
Insulator,{(to Body Pillard....u.eivcaceacecanas s Valalata ¥y futalahe . 200501 b o 2
Litha B UBk
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SHEET METAL FENDERS, HOOD, DUST PANS, ETC.

PART QUANTITY
GROUP NO., MAME, and PART DESCRIPTION NUMBER F47  F47C  KIOO
158.002 - FRONT FENDER MOULDING
Moulding, BRipht cucevnrrn-sscsuasunsans et faletetnle e e el I lr 1o 1= = f=lale e . 202019 1 - -
Hﬂulding, Left ... R R N N S I IR I N R AR DR A 202020 1 = =
RE-‘tII.iII'EI‘ W E R E R Rk B FFEEFE R EEREEEFEE NN - CRCRC RN B BN B B 2{]2[‘18 2 = =
RBetainer c.icassrsstsansansrensonnsissccssanssssnsnmens 2{]2']29 4 = =
Lockwasher, Mo, 10 Ext, Tootl ...cueeees olel et = 1elelsLrlz v el e e 284 4 - -
Nut] Hﬂc 1“"32 H’.x- Br- TR RN A E R R R R NN I A 373 4 S =
Name Plate (Manhattan) .....ceeeeee S la[alale alare] v ala alnkatels e apele s .a 202591 - 2 -
SBpeed Hut ...cecrssscasassasssssssnrennnnnns ceooodooon 202592 - 6 -
18.005 - FRONT FENDER BRACE
Brace, uscd up to Serial No. F47-9763, K100=17540 .......s 200611 2 - 2
Brace, Rt. .. . 202087 1 1 1
Brace, Lt. . fused after Serial No. F47-9763, K100-17540{" 505088 AR 5 B0k
Bolt, 1/4" = 20 x 5/8" Hx. Hd. ..vvunennnnrecns Tt tetulatae 257 2 2 2
lﬂck\i’ﬂsher, 1;4" ME‘d. BE R E oE oEE R oEom o omEowE R kR d R EE B BEEEEEE 19D 2 2 2
Hut, 1/4" — 20 HX, ,srsvamanmsauass O BON BT o0 SO R aE 0B e 203 2 2 &
18.010 - FRONT FENDER SPLASH SHIELD
Shield, Right (includes Insulation) ....ecevevsnvasssssars 2006089 1 1 1
Shield, Left (includes Insulation) .....eeueeees e]afalalalsIolele aln 200810 1 1 1
Bolt, 5/16" - 18 x 11/16" Hx. Hd. ... cans 397 8 B 8
Flatwasher, 5/16" LE. civsssarssrasss to “ans 300 g ) |
Flatwasher, 7/16" LE. +esuscnressncsn Front Fenderl.... 519 B 8 8
Lockwasher, 5/16" Med. ....ccvuceusss sana 240 3] 8 8
Bolt, 1/4"™ — 20 x 1" Hx. Hde sussrss P 207 4 4 4
Flatwasher, 1/4" LE. veavnsnnr-as ceobto Framed...ooees.. 344 4 4 4
Lockwasher, 1/4"™ Med, ....occieunuan SO 6 T 190 4 4 4
Bolt, 1/4" - 20 x 1/2" HxX. Hd. ... S 179 18 18 18
Flatwaﬁher, 1’"’"1“ Sm. CRCRE BT BN BN R R tt} L 243 ]-S 18 13
Lockwasher, 1/4" Med, ....... wssess|Radiator Shroud]... 180 18 18 18
Fut, 2 4" — 20 HA,. .sscaucnncntanss ale 203 18 13 18
Anti-Squeak, use 2 Right, 2 Left, 1/2" x 2 3;"3" tearamnena 201942 4 4 4
Anti-Squeak, to Shroud, 1" x 7 3/4" ... iiiieriisnnnnnaan . 201807 2 2 2
18.015 - FRONT DUST PAN
PATL o iaismie s oin olaiesinnninin g miele min u e s s a5 m e e teatenee 2009582 1 1 1
Serew, No. 10 - 16 x 1/2" Hx. Hd, ....|to Frame {...... 460 4 4 4
Flatwasher, No. 10 S, cusieaswassss-lBide Raill...... 248 4 4 4
Screw, No. 10 - 16 = 1/2" Hx., Hd. ....[to Frame {...... 460 4 4 4
Flatwasher, No. 10 Sm. . .eveaen ..+....}Brncket caxana 248 4 4 4
18.020 - DUST PAN - RIGHT
Pan, up to Serial F47-3458, K100-5860 .....c-ccsssrsanrann 200983 1 = 1
Eﬂlt, 1;""'1“ —201(1,-"2" Hx. Hd-- ----- EEREE RN NI ] 285 2 - 2
Pan, after Serial F47-3458, K100-5860 ............. afalstuls nin 202037 1 1 1
Flntwashar‘, Ho. 10 Sm, ..ecas P I I R s B EA RS E R Em 248 i o H]
SEI‘EW, No. 10 - 16 x l‘.lalzlll Hx. Hd. B R R R R E R EE R R R E R EE ) 460 5 5 5
18.025 - DUST PAN - LEFT
AT fals o aFotelo [o el sXelete s nlmin = ls1n s M08 0n988a0000 el e 2009 L 1 1 1
Screw, No., 10 - 16 x 1/2" Hx. Hd. ....} to Frnme{...... 460 4 4 4
Flatwasher, Ho. 10 Sm. ..... wesarnsr-slBide Raillesuies 248 4 4 4
Serew, No. 10 - 16 = 1/2" Hx, Hd. ....|[te Frame +...... 460 1 1 1
Flatwasher, No. 10 Bm. ....c:csses.0.1Bracket Sietalalele 248 1 1 1
Liths in U1 A
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SHEET METAL—FENDERS, HOOD, DUST PANS, ETC,,

PART QUANTITY
GROUP HNO., MNAME, and PART DESCRIPTION NUMBER FA7  F47C  KIOO
18.030 - DUST PAN BRACKET
Bracket, Right, From Serial F47-3458, K100=5860 to
FAT-13465, KLO0-21403 ...uuvnas sresnsssss A, AQE3.T]. -RO2D3E— 1 - 1
Bracket, Right, after Serial F47- 1346&, E100-21402 ...... * 202581 1 1 1
Screw, No. 10 - 24 x 7/16" Rd. Hd. 51. ..iivccenosnreas 470 1 1 1
lﬂﬂk‘h'-ﬂEllcr, KD‘ 1{} hlcd‘ LU R N BB R R B D O A O B B B L B B R R B I 254 1 1 1
Ay i AR e PR e In T A e B A I B O R DD G C O RO L G Er 378 1 1 1
Bracket, Left ..iceunvscccnsannas T T IENE T AT T A e O IR IS 200985 1 1 1
Screw, No. 10 - 16 x 1/2" Hx. Hd. .......... sasadaaa “aa 460 1 1 1
18.035 - REAR STONE DEFLECTOR PANEL - CENTER
Pnncl llllllll LEL I N R L BE LR I N B O S B O B B OB B R L R BN R B IO B R Eaﬁ'ﬁﬁl 1 1 1
Bolt, 1/4" - 2B x 1/2" Hx. Hd. ... { o 276 [ [ 6
Lockwasher, 1/4" Int. Tooth .,....}tﬂ Lower Deck], _ | 275 6 6 6
Bolt, 174" - 20 x 3/8" Hx, Hd. ....} to {.. 471 2 2 2
Nut, 1/4" - 20 Spec. «oisewssssesalDeflector Panels 202045 2 2 2
18,040 - REAR STONE DEFLECTOR PAMEL - RIGHT
BAnSL @ yieieimsinsinint . Y e (et R e el = == mln s rtaTalara’stule la otz e sl ulslala’s 200563 1 1 1
Bolt, 1/4" - 20 x 3;3' Bd, ..uws e R TIp T 471 4 4 4
NUt; 1;4" B 2':} SPECi R o omom o R AR E R RN ow Ao 202045 4 4 4
18.045 - REAR STONE DEFLECTOR PANEL - LEFT
Pan01 lllll RS SRE FRE RS ESE SRR RED RS FEE RN YRS 2“0562 l 1 1
Balt, LA4"™ —30 2 3B Hx. HAd. e onrrresrere==nesnn 471 4 4 4
L D L o s L alal a7 atate ataafu T nle ala ale o e tate e e R 202005 4 4 4
18.100 - HOOD
KOTE: Hood ordered for K100 Model cars must be drilled
for upper Grille.
Hood, used up to Serinl F47-5167, EKIO0-11654 ...c..uerecan 202030 1 - 1
Hood, used after Serial 1"'4?—5167. KlOD=11634 .o eesasassss 200633 1 = 1
Bumper {on Fenders) ...... Ao e B o A e P e s e, L 200617 14 14 14
Bumper (on Radiator Bhiauﬁ} .............................. 200627 2 2 2
Anti-Squeak (to Upper Panels) 56 3/4" 100E .c.eecaasscseas 200502 L 1 1
SC’I‘EW: HGI E "= ]-B x l,l'ler P:L[I I[d‘ Cll"l “Eﬂ+ LB B S B R B I B A 498 17 1? 1?
Anti-Sgueak (te Cowl Bides) ...vevencnas A OE B O O oea e 0 0 OO 202520 b] B -]
Screw, No. 8 - 1B x 1/2" Pan Hd. Cr. Ref. .c.vecvcsrnnss 4098 4 4 4
18.130 - HOOD MEDALLION
Medallion (Frazer EmbIem) ......ceeeecescaccacenans S 200638 1 1 -
Medallion (Kaiser EmBIEem) .uveeasescescsscscsncsasansasana 201791 - - 1
Speed Nut ....... wlelaletalnhelelt]alsla)elntalals e ula e e s alus fxlalalsialelsutals aln 200639 2 2 2
18.135 - HOOD NAME LETTERS
LR S manoooOon b oo doioos a el alela 5 n ST O aiale minlmlelalelr e e atelelel e " . 200689 1 1 1
L LYot i a [e L e a afedatsYa uya el e s iakehalal et sl aleatats I I I e PRI PP 200690 1 1 1
I'F“ (I RN NN e LSS LI R I L L O B I T D B I B R R I R N N IR I B Eﬁnﬁgl l 1 o]
R S I IR PR o e AT CIET O O O CEe G 1OEOEoOD b 0O 0 OB HE oG 2017492 - - 1
N o Vel a b =lw Eir a R E R A R E R e AT R RA A A R e B R kA AR 201793 - - 1
IIR1I &k E AR A e N LB I I I ] ® 5 8 & E g E S ER R RN R EEEFREE R ZQUEQE 2 B 1
L et e aTaX etuls [alale falata A re e el e (el S aUOe DO EoOnan0n G SO R B G e ate 201704 - - 1

Lo b ULSAL
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SHEET METAL—FENDERS, HOOD, DUST PANS, ETC.

PART QUANTITY
GROUP HNO. HAME, and PART DESCRIPTION NUMBER F47  F47C KIOO
18.135 - HOOD NAME LETTERS (CONT’D.)

1'3“ ® @ B B FEE R W l‘ilf"l!"f-‘lii|i‘i|""'l‘||+"l" ----- ® 1 FEFaw EDUEQB 1 1- -

CLliP cevenssnssannomansarssonssnenbssstssasnsns crasnssss 200632 G & &
18.140 - HOOD LOCK

Loek (includes Lever, Latch and Springs) ....cccesssase.e.. 200624 1 1 1
Bolt, 1;4” = 20 x 1;2” Hx. Hde s esssascsssnssepoemessssss 179 3 3 3
Flatwasher, 1/4" Sm, ..ccoecsrrarnssas MO Oe OG0 A alarataters 243 3 3 3
Lockwasher, 1/4" Med. sevvecccncnnrnrnnnnas ADOODooOE0B0 180 3 3 3
Nut' 1;"‘4“ — 20 BX: sname=uis R EE L R EE L ] 203 2 2 2

15.142 - HOOD LOCK SPRINGS

spring, Iateh cacissssnannsns L] ] PR N 201795 1 1 1

gpring, Tension ...sreenea ~OoOoCoaSE00 OO e T CH A e anl T o0 1 1 1

Spring, Plaote ..cssasasssssssssasssspassssassssunissadssssnyds 2&1?97 1 1 1

18.144 - HOOD LOCK SAFETY CATCH

Catoh isecsassscansssssnsnsasasmssassass N R L Eﬂnﬁzs 1 1 1
Bolt, 1/4" - 20 x 1/2" Hx. Hd. cveerencssrss NN & 242 2 2 2
Lockwasher, 174" Med. +see-n-- GO0 0ogodoos RlaTelala el alalela e ninlale 190 2 2 2
No LRI ArR="2 08wt S L e S AR R 203 2 2 2

18,146 - HOOD LOCK SUPPORT ROD

R e e e ala e e e A I R I A B I R FE B EE LR 201798 1 1 1
Bolt, 1/4" - 20 x 9,.-"13" Hx. Hd. .. o aleiea 394 1 1 1
Lockwasher, 1/4" Med, ..iuceeiennnpp g oo opoa] """ 190 1 1 1
T VAT TN [, b i sttt Sl FEAES 203 r O, e 4]
Loclkwasher, 174" Med. ...ceavenennsss } to elalels 190 1 1 1
Nut, 1/4" = 20 HX. +.eusesssssssscesslSupport PlﬂtE{.... 203 1 1 1

18.148 - HOOD LOCE CONTROL

Control (includes Enob) ..eveenne- e e e L e 8 ROOBST 1 1 1
Lockwasher, 3/8" Ext. Tooth ...vvearrcnnecnroanranns “nawe 291 1 1 1
Mut, 3/B" - 24 Hx. ..... SXeRe xlnle e = o urate G memsassaEarEa A 280 1 1 1

Grommet (in Radiantor Shroud and Dash Panel) .c.icessasssasas 200488 & z 2

18,150 - HOOD LOCK CONTROL CABLE CLEVIS

Clavis isccasssnsssepuseasrarrsseas § S B B B R BE R EE B S EEEEEEwEE R 201799 1 1 1
Clevis Pin, 21/32" x 1/2" 5PEcC. «vovvvsres L ohs = 201800 1 1 1
Cotter Pin, 3/32" x 1/2" ...... e fa e als e alage s [+ Le e u e 414 1 1 1

18.152 - HOOD LOCK CONTROL CABLE BRACKET (AT COWL)

Bracket ..eccsasas 5 B 4B EEE N EE B & FEGFEEEEEEaEE & F B E s m e e om s mow 202‘353 1 1 1
Serew, No. 10 - 24 = 1/2" Rd, Hd. Cr. Rec. ....ivcuvenns 473 2 2 2
Lockwasher, No. 10 Ext. Tooth ..... ATelnlale s el nyala reasasranan 294 2 2 2

Screw, No. 10 - 24 x 172" Rd. Hd. S1. .... e £ 9 0DEDE 293 1 1 1

Lockwasher, No. 10 Ext, Tooth ..cvecracses S“ e t“ eiGrrd 284 1 1 1

Ve o L0 R R e ANE s o S s n e S S Se S | SR DR SRR | Do 378 1 1 1

s o UEL
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SHEET METAL—FENDERS, HOOD, DUST PANS, ETC.

PART QUANTITY
GROUP NO., MAME, and PART DESCRIPTION NUMEBER F47  F47C  KI0O
18,200 - HOOD HINGES
Hinge, Right .| . : . 200634 x
Hings: Lot 'J used up to Serial F47-5167, K100-11654 } e E
Bolt, 1/4Y - 20 x 5/8" Fl, Hd. S51.. . A ooHon 390 -
Lockwasher, 14" Ext, Tooth Cts'k. ,,{t° Hood 51“35}...,.. 391 =

Flatwasher, 5/16" Lg. ceoveasancaca e 300

Bolt, 5/16" - 24 x 3/4" Hx. Hd. ... e 224
: to Hood i
Lockwasher, 5/16" Med., ....evess....|02ar Cross Bracej 240

Flatwasher, 5/16" LE. ....cas iy ATOLD DO 300
Lockwasher, 5?15" TERE o4 A A tofCowliSidos S| St emns s 240
Nut, '5/16" - 24 HX: seersaren for Weldbolt Jobsf 189
Bolt, 5/16" - 24 x 1 1/4" Hx, Hd. N 418
' Bolt, 5/16" - 24 x 3/4" Hx. Hd. . to Cowl Sides o 224
Flatwasher, 5/16" Lg. .vvssssass.]for Clinch N¥ut Jobsf.. 300
Lockwasher, 5/168" Med, c.ucevvess .e 240

Spring, & 3/8" long x 13/16" Diam, ...cveue-. A e TSPt oo o L0V 1]

Hinge, Right .{ . 202032
Hinge, Left .. used after Serial F47-5167, K100-11654 I' 202033
Bolt, 1/4" - 20 x 5/8" F1. Hd. S1. .. ok 390
Lockwasher, 1/4" Ext. Tooth Cts'k. ,.{tﬂ Hood BidEE}..._ 391
Bolt, 5/16" - 24 x 3/4" Hx, Hd, .. 13 224
Flatwasher, 5/16" Lg. ...... B to Hood }.... 300
Lockwasher, 5/16" Med, ........... |R202F Cross Brace] 240
FlatWﬂSherJ 5}"’16.1 Lgl- % E RS EES NS - SRR EDG
Lockwasher, 5/16" Med. ...euoceo.. L S 240

Nut, 5/16" — /B4 HX. ceceseaseaea.|@0WL Sddes| 0 . 189
Spring, 6 3/4" long x 1 7/16" DiaM. +.ceveu.a. ceresesrensss 202058

18.250 - HOCD PROP

Prop, Right ss.sus : o cearsas 201834
PEor IS e A {up to Serial F47-5167, Klﬂﬂ—llﬁ&d} _______ SoT6aE
Prop, Right ..... p A N e I e 2020324

| Prop., Left ......]after Serial F47-5167, E100—11654}..*"_I T
| Bolt, 5/16" - 18 x 11/16" Hx. Hd. .... = 397
Lockwasher, 5/16" Med. .......... i g 4 240

RAESN 6/ B A= 1 Pax g s ssnmeen siis| BpJeshiSnield i 205

Bolt, 1/4" - 28 x 19/32" Ov. Hd, S1. Spec. . ves 201937
SBprinpwasher, SPEC. ssisssavsscassansnnns A to eee 201936
Fockwagharseelz AN Mo d SsE i o Su B S ek Upper f | 190

Nut, 1/4" = 28 Hx. SPEE. covevnvrnnnns ver...| Bracket| = 951

18.252 - HOOD PROFP BRACKET
Bracket, used up to Serial F47-5167, KIOO-11654 ....0.0.... 202036

Bolt, 1/4" - 20 = 1/2" Truss Hd. 5l. ..c....... e e e 3208

Lockwasher, 1/4" Med., ...cvciiniinncccsnimccacnnnnnnt - 190

Nutl 1_}';4"-20 H-x- LR R R R E R R F R R R R R R R R EE TR 203
INSTRUMENTS

19,100 - INSTRUMENT PANEL CLUSTER
Cluster (includes all Instruments, Lens and Trim Panel) ,,, 201383

Cluster (includes all Instruments and Lens) ... eececressas 201812
Bolt, 174" — 20 x 1/2" Rd. HAd: Bl. sivevnsesscescaonasas 320
E‘crewj ND' 12 = 14 I EHBIr Binﬁ' Hd- Sll R E R RE RS ‘lgT
R Y Y o T T R S A B DGO DO DE B0 B 0s e s 243

B G OO o e e R e HEROO ARG OO S R R

[N NN b3 B2 BB T D G e e
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